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Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Sormon60mgProlonged-releaseTablets

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Eachprolonged-releasetabletcontains60mgisosorbidemononitrate.

 

Excipient with known effect:

Eachtabletcontains0.8mglactosemonohydrate.

 

Forthefulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Prolonged-releasetablet(tablet).

 

Paleyellow,elliptical,film-coatedtablets(13.1x7.1mm),embossedwith‘IM’breakline‘60’ononesideandbreaklineonthe

reverse.

 

Thetabletcanbedividedintoequaldoses.

4 CLINICAL PARTICULARS

4.1 Therapeutic Indications

Prophylactictreatmentofanginapectoris.

4.2 Posology and method of administration

Posology

Sormonareintendedforprophylactictherapy. Dosageshouldbeadjustedindividuallyandmonitoredaccordingtoclinical

response.

 

Adults

When initiating therapy in new patients,thedosecanbetitratedtoreducethefrequencyofheadachebyadministering30mg

(halfatablet)forthefirst2-4days.

 

The usual dosageis60mgtobetakeninthemorning. Whennecessary,thedosemaybeincreasedto120mgdailytobe

takeninthemorning.

 

Thereisariskoftolerancedevelopingwhennitratetherapyisgiven. Forthisreason,itisimportantthatSormonaretaken

onceadaytoachieveanintervalwithlownitrateconcentration,therebyreducingtheriskoftolerancedevelopment.

 

Whennecessarytheproductmaybeusedincombinationwithbeta-adrenoceptorblockersandcalciumantagonists.

 

 

Paediatric population

ThesafetyandefficacyofSormoninchildrenhasnotbeenestablished.

 

Older people 

Noevidenceofaneedforroutinedosageadjustmentintheelderlyhasbeenfound,butspecialcaremaybeneededinthose

withincreasedsusceptibilitytohypotensionormarkedhepaticorrenalinsufficiency.

 

Method of administration
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Fororaluse.

 

Thetabletisdivisible;however,whetheradministeredwholeordivided,itisnottobechewedorcrushedandshouldbe

swallowedwithhalfaglassofliquid.

4.3 Contraindications

Hypersensitivitytotheactivesubstance,othernitrates,ortoanyoftheexcipientslistedinsection6.1.

 

Cardiogenicshock,unlessasufficientlyhighleftventricularenddiastolicpressureisensuredeitherbyintra-aortic

counterpulsationorpositiveinotropicdrugs.

 

Acutecirculatorycollapse(shock,vascularfailure).

 

Constrictivepericarditis,pericardialtamponade,andrestrictivecardiomyopathy.

 

Concomitanttreatmentwithpreparationscontainingphosphodiesterasetype-5inhibitors(e.g.sildenafil).

 

Severecerebrovascularinsufficiency(e.g.traumaorhaemorrhage)orhypotensionarerelativecontraindicationstotheuseof

Sormon.

4.4 Special warnings and precautions for use

Sormonisindicatedfortheprophylaxisofanginaandnotforthetreatmentofacuteanginaattacks.Intheeventofanacute

attack,oralorsublingualglyceryltrinitratetabletsshouldbeused.

 

Theactionsoforalnitraterevolvearoundvascularsmoothmusclerelaxationwhichinturncausesareductioninprimarily

preloadbutalsoafterload. Asaresult,cardiacworkloadisreduced. Sucharesponse,however,maynotbebeneficialwhen

treatinganginaassociatedwithhypertrophiccardiomyopathyduetoanycause,restrictivecardiomyopathyorlowoutput

statessecondarytoaorticormitralstenosis,hypoxemia,hypovolaemiaorcardiogenicshock. Theuseoforalnitratesinsuch

conditionsmayprecipitateacutesyncopeandpossiblevascularcollapse.

Vasculardilatationmayprecipitatevenouspoolingwithdiminishedcardiacreturn,hypotensionandreflextachycardia. Forthis

reason,oralnitratesshouldnotbeusedinpatientssusceptibletotheeffectsofhypotensionsuchasthosewithpre-existing

hypotension,shock,vascularcollapseorsignificantcerebrovasculardisease,significantanaemiaorhypothyroidism. Similarly,

oralnitratesshouldbeusedwithcautionforpatientswithanginasecondarytoothercausesorwithpre-existinghyperdynamic

states(e.g.malnutrition,hypothermia,severehepaticorrenalimpairment).Becauseoralnitratesproducevenousdilatation

theyshouldnotbeusedforpatientswithraisedintra-cranialpressure.

 

ThismedicinecontainsLactose.Patientswithrarehereditaryproblemsofgalactoseintolerance,theLapplactasedeficiencyor

glucose-galactosemalabsorptionshouldnottakethismedicine.

4.5 Interaction with other medicinal products and other forms of interactions

Concurrentadministrationofdrugswithbloodpressureloweringproperties;e.g.beta-blockers,calciumchannelblockers,

vasodilators(includingneurolepticsandtricyclicantidepressants),alprostadil,aldesleukin,antihypertensives,diuretics,

angiotensinIIreceptorantagonistsetcand/oralcoholmaypotentiatethehypotensiveeffectofisosorbidemononitrate.

Anybloodpressureloweringeffectofisosorbidemononitratewillbeincreasedifusedtogetherwithphosphodiesterasetype-5

inhibitors(e.g.sildenafil),whichareusedforerectiledysfunction.Thismightleadtolifethreateningcardiovascular

complications.Patientswhoareonisosorbidemononitratetherapythereforemustnotusephosphodiesterasetype-5

inhibitors(seesection4.3).

Reportssuggestthatconcomitantadministrationofisosorbidemononitratemayincreasethebloodlevelof

dihydroergotamineanditshypertensiveeffect.

Thereisnoevidenceofinteractionwithfood.

4.6 Fertility, pregnancy and lactation

Thesafetyandefficacyofisosorbidemononitrateduringpregnancyorlactationhasnotbeenestablished.

4.7 Effects on ability to drive and use machines
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Isosorbidemononitratecanoccasionallycauseadropinbloodpressure,whichmaycausedizziness. Thisisespeciallytrueon

initiationoftreatmentordoseincrease. Ifaffected,thepatientshouldnotdriveoroperatemachinery.

4.8 Undesirable effects

Themajorityofsideeffectsarepharmacologicallymediatedanddosedependent. Headacheoccursinapproximately25%of

patientsatthestartoftreatmentandcanbeattributedtothevasodilatationeffectofthepreparationandusuallydisappears

withinaweekorso.

Hypotension(withdizziness,reflextachycardia,faintingandnausea)hasbeenreportedbutresolveswithcontinuedtreatment.

 

Thefollowingadversereactionsareclassifiedbysystemorganclassandrankedunderheadingoffrequencyusingthe

followingconvention:

 -Verycommon(³1/10)

 -Common(³1/100to<1/10)

 -Uncommon(³1/1,000to<1/100)

 -Rare(³1/10,000to<1/1,000)

 -Veryrare(<1/10,000)

 -Notknown(cannotbeestimatedfromtheavailabledata)

Nervous system disorders

Very common:  headache

Common:  dizziness

Rare: fainting

Not known:  somnolence

Cardiac disorders

Common: tachycardia

Not known: (aggravationof)anginapectoris,bradyarrhythmia,orthostatichypotension

 

Vascular disorders

Common: hypotension

Uncommon: flushing

Not known: circulatorycollapse

Gastrointestinal disorders

Common: nausea

Uncommon: vomiting,diarrhoea.

 

 

Skin and subcutaneous tissue disorders

Rare: rash,pruritus

Not known: exfoliativedermatitis,allergicskinreactions

 

Musculoskeletal and connective tissue disorders

Very rare: myalgia

 

General disorders and administration site conditions

Common: fatigue

 

Thefrequencyofheadachemaybereducedbystartingtreatmentat30mgforthefirst2-4daysandgraduallytitratingthe

doseupwardsasrequired(seesection4.2).

 

Reportingofsuspectedadversereactions
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Reportingsuspectedadversereactionsafterauthorisationofthemedicinalproductisimportant.Itallowscontinued

monitoringofthebenefit/riskbalanceofthemedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsviaHPRAPharmacovigilance,EarlsfortTerrace,IRL-Dublin2;Tel:+35316764971FREE;Fax:+3531

6762517.Website:www.hpra.ie;E-mail:medsafety@hpra.ie.

4.9 Overdose

Symptomsofintoxication

(Orthostatic)hypotension,reflextachycardiaandheadache,fatigue,dizziness,vertigo,flushing,nausea,vomiting,and

diarrhoeamayoccur.Afterhighdosesmethaemoglobinaemia,cyanosis,dyspnoea,andtachypnoeamayoccurbasedonthe

nitriteion.

 

Treatment

Ifnecessaryinductionofemesis,activatedcharcoalandstomachaspiration. Inthepresenceofclinicallysignificant

hypotensionadministrationofintravenousfluidsshouldbeconsidered. (Incasesofcyanosisasaresultof

methaemoglobinaemia,methylthionine1-2mg/Kg,slowintravenousdelivery).

Treatsymptomatically.

Incaseofpronouncedhypotension,thepatientshouldbeplacedinarecliningpositionwiththelegselevated.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeuticgroup:Vasodilatorsusedincardiacdiseases,organicnitrates,ATCcode:C01DA14

 

Mechanism of action

Vesseldilatingagentforprophylaxisofanginapectoris.

 

Thisisaprolonged-releasepreparationofisosorbide-5-mononitrate,whichisanactivemetaboliteofisosorbidedinitrate. 

Nitrocompoundscausedose-dependentrelaxationofsmoothmuscletissue. Thetherapeuticeffectisdependentonthedose

andindividualsensitivity.

 

Lowdosesproducedilatationoftheveinsandreducedvenousreturntotheheart(reducedpreload). Highdosesalsoproduce

arterialdilatationandreducedvesselresistance(reducedafterload). Isosorbidemononitratereducestheworkloadforthe

heartbyvenousandarterialdilatationandmayhaveadirectdilatoryeffectonthecoronaryarteries. Byreducingtheend

diastolicpressureandvolume,itlowersintramuralpressure,thusimprovingsubendocardialbloodflow. Theneteffectof

Isosorbidemononitrateisareducedworkloadfortheheartandbetteroxygenationofthemyocardium.

 

Sormonisintendedforuseintheprophylactictreatmentofanginapectoris. Thedurationofeffectmeasuredbystresstesting

isatleast12hours. Atthispointintimetheplasmaconcentrationisatthesamelevelas1-2hoursaftertakingthetablet(ca

1300nmol/litre).

 

Continuoustreatmentwithnitrocompoundsisassociatedwiththedevelopmentoftolerancewhichvariesonanindividual

basis. Forthisreason,thetabletsshouldbetakenonceadaytoobtainanintervalwithlownitrateconcentration.

 

Isosorbidemononitrateconsistsofaninsolubleskeletonthatmostoftendecomposesdueto/viaintestinalperistalsis.The

tabletcanthusappeartobecompletelyintactwhiletheactivesubstanceisdissolvedduringpassagethroughthe

gastrointestinaltract.

5.2 Pharmacokinetic properties

Absorption

Thedrugstartstotakeeffectwithinonehour.Thebiologicalavailabilityofprolonged-releasetabletsisapprox.90%. 

Absorptionisnotaffectedbysimultaneousfoodintake.Isosorbidemononitrateprolonged-releasetabletsproduceagradual

andpH-independentreleaseoftheactivesubstancewhichceasesafterapprox.10hours.Afterrepeatedoraladministration

with60mgoncedaily,maximalplasmalevels(approx.3000nmol/litre)areattainedafterabout4hours.

Theplasmaconcentrationthendiminishesandattheendofthedosageinterval,itfallsbelow500nmol/litre(24hoursaftera

dose).
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Distribution

ThedistributionvolumeforIsosorbidemononitrateisapprox.0.6litre/kgandtheclearanceis115ml/minute.

 

Biotransformation and elimination

Eliminationmainlyoccursbywayofdenitrationandconjugationintheliverintoinactivemetabolites. Themetabolitesare

mainlyexcretedbywayofthekidneys. Onlyabout2%ofanadministereddoseisexcretedintactviathekidneys.

 

Hepatic and renal impairment

Impairedliverorkidneyfunctionwillnotaffecttheclinicaleffect.

5.3 Preclinical safety data

Noinformationofrelevancetotheprescriber.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients

Core

Cellulose,microcrystalline

Kaolin,heavy

Magnesiumstearate

Silica,colloidalanhydrous

Paraffinwax,synthetic

Paraffinwax,hard

Coat

Hypromellose

Titaniumdioxide(E171)

Lactosemonohydrate

Macrogol

Ironoxide,yellow(E172)

Ironoxide,black(E172)

Ironoxide,red(E172)

6.2 Incompatibilities

Notapplicable.

6.3 Shelf life

3years

6.4 Special precautions for storage

Thismedicinalproductdoesnotrequireanyspecialstorageconditions.

6.5 Nature and contents of container

PVC/PVdC,clear,aluminiumfoilblister.

Polypropylenecontainerswithpolyethylenecaps(withoptionalpolyethyleneullagefiller).

 

Packsizes:7,14,28,30,60,90,98,100,250tabletsand100x1tablets(unitdose).

 

Notallpacksizesmaybemarketed.

6.6 Special precautions for disposal

Nospecialrequirements.
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7 MARKETING AUTHORISATION HOLDER

McDermottLaboratoriesLtdt/aGerardLaboratories

35/36BaldoyleIndustrialEstate

GrangeRoad

Dublin13

Ireland

8 MARKETING AUTHORISATION NUMBER

PA0577/202/001

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateoffirstauthorisation: 23August1999

Dateoflastrenewal: 23October2008

10 DATE OF REVISION OF THE TEXT

April2019CRN008ZSJ


